CITY OF VALLEJO
2005
URBAN WATER MANAGEMENT PLAN

February 2006

Prepared by:

CITY OF VALLEJO
Utilities Department / Water Division
202 Fleming Hill Road
Vallejo, CA 94589-2337



CITY OF VALLEJO 2005 URBAN WATER MANAGEMENT PLAN

TABLE OF CONTENTS

LIST OF FIGURES 3
CONTACT SHEET 4
LIST OF ACRONYMS AND ABBREVIATIONS 5
SECTION 1 - INTRODUCTION 6
1.1 URBAN WATER MANAGEMENT PLANNING ACT.....ccuieemieeeireeitiesreesrisseesteetesssessssssseseessesssssesssesssasssesessssssseen 6
1.2 PUBLIC PARTICIPATION ......ceeiueeiteceteiecreeeseeeseeeeseessesensesessssssesessessssiesssssessessaaesssnasessssssseantesesneseneensnsaeaseeesmeenanee 7
L.2.]  PUBLIC HEAFING ... e ettt et st as s e st e st et s eens et ens s et eansseeeaesnsansasesnseteaseseenannnens 7
[...]
Vallejo City System 23,030 | 24,290 | 25,690 | 27,140 27,140
Vallejo Lakes System 330 340 350 360 370
Travis 3,400 3,860 4,330 4,790 5,250
Benicia 1,100 1,100 1,100 1,100 1,100
American Canyon 750 750 750 750 750
Other (Environmental, etc.) 1,500 1,000 1,000 1,000 1,000
System Efficiencies (3% Vallejo City System) (691) (729) (771) (814) (814)
Total Pre-DRM Demand - Third Dry Year 29,419 | 30,611 32,449 | 34,326 34,796
Drought Response Measures (2,336) 0] (2,604 | (2,750) (2,751)
(10% City & Lakes Systems)

Adjusted Final Demand - Third Dry Year 27,083 | 30,611 29,845 | 31,576 32,045

Projected third dry year demand analysis indicates that total water demand, adjusted only for
system efficiencies employed by the Vallejo Water System in its operations, would exceed 90
percent of available supply in 2015, 2020 and 2025 and would therefore trigger a Stage II water
shortage response. Refer to Table 4-12. Reductions in demand due to mandatory drought
response measures are estimated at 10 percent.

4.7.2. Projected Normal and Dry Water Year Supply versus Demand

~ Tables 4-9 through 4-12 contain summarized supply and demand assessments comparing the total
water supply sources available to the City (Table 4-4) with the total projected water use demands
(Tables 4-5 through 4-8) over the next twenty years, in five-year increments, for a normal water
condition year, a single dry water year, and multiple consecutive years of continued dry
conditions.

Table 4-9. Projected Normal Water Year Supply versus Demand

Supply 38,594 46,444 | 46,444 | 46,444 46,444
Demand 30,110 31,340 | 33,220 | 35,140 35,610
Difference = Surplus or (Deficit) 8,484 15,104 | 13,224 | 11,304 10,834
Difference (as a percentage of supply) 22% 33% 28% 24% 23%

Under normal conditions of supply and demand, the City of Vallejo can meet its service
obligations with surpluses ranging from 22 to 33 percent of supply.

34




Table 4-10. Projected Single Dry Water Year Supply versus Demand

CITY OF VALLEJO 2005 URBAN WATER MANAGEMENT PLAN

20
Supply 33,864 40,424 | 40,424 | 40,424 40,424
Demand 29,880 31,097 | 32,963 | 34,869 35,339
Difference = Surplus or (Deficit) 3,984 9,327 7,461 5,555 5,085
Difference (as a percentage of supply) 12% 23% 18% 14% 13%

Single dry year supplies would be sufficient to meet demand, a 1 percent reduction in the Vallejo
water system due to operational changes not withstanding. Normal water demand would not

exceed 90 percent of supply in any year.

Table 4-11. Projected Second Dry Water Year Supply versus Demand

Supply 31,855 38,023 | 38,023 | 38,023 38,023
Demand (Pre Drought Response) 29,649 30,854 | 32,706 | 34,597 35,067
Difference = Surplus or (Deficit) 2,206 7,168 5,316 3,425 2,955
Difference (as a percentage of supply) 7% 19% 14% 9% 8%
Demand with Drought Response - 28,481 30,854 | 32,706 | 33,222 33,692
Difference with Drought Response 3,374 7,168 5,316 4,800 4,331

Normal water demand would exceed 90 percent of supply in 2020 and 2025 and would therefore
trigger a Stage II water shortage response. System-wide water use reduction on the order of 5%
would be expected. The effect of the demand reduction by drought response measures is shown

in Table 4-11.

Table 4-12. Projected Third Dry Water Year Supply versus Demand

Supply 29,041 , 829 [ 35,829 ,
Demand (Pre Drought Response) 29,419 30,611 32,449 | 34,326 34,796
Difference = Surplus or (Deficit) 522 5,217 3,379 1,503 1,033
Difference (as a percentage of supply) 2% 15% 9% 4% 3%
Demand with Drought Response 27,083 30,611 | 29,845 | 31,576 32,045
Difference with Drought Response 2,858 5,217 5,983 4253 3,784

Normal water demand would exceed 90 percent of supply in 2015, 2020, and 2025 and would
therefore trigger a Stage II water shortage response. System-wide water use reductions on the

order of 10% would be expected. The effect of the demand reduction by drought response

measures is shown in Table 4-12.

35



CITY OF VALLEJO 2005 URBAN WATER MANAGEMENT PLAN

4.8  Water Supply Conveyance Projects

No water supply projects are currently planned which increase water supply quantity beyond the
City’s current full water rights and entitlements. The City does, however, have several projects
related to conveyance of its existing water supplies.

The City is planning to install pipeline inter-connections and pumping facilities in 2007 to
permanently provide the Travis Water Treatment Plant serving Travis Air Force Base with a
secondary, alternative, higher quality water source, namely Solano Project water. This project
does not add new supply, but allows one supply source to be used at a new location.

The City owns water rights to Lake Curry but presently lacks the physical means to convey the
3,750 ac-ft annual safe water yield for use at the Fleming Hill Water Treatment Plant. Lake Curry
is currently providing instream flow and with the completion of a means of conveyance Lake
Curry supplies can be accounted for within the surface water supplies beginning in 2010, at which
time the system will bring back online 3,750 ac-ft/yr of water, some of which may continue to be
used for instream flow. The City is undertaking environmental studies to evaluate the
effectiveness of several conveyance scenarios. One conveyance option contemplates the release
of water from Lake Curry dam to flow into Suisun Creek. This would require the construction of
a diversion structure and pumping station approximately 5 miles downstream, where Suisun Creek
crosses the Putah South Canal. This water would then be usable by the City at the U.S.B.R.
terminal reservoir in the identical manner in which Lake Berryessa water is currently used. A
second conveyance option requires the construction of a 5-mile-long raw water pipe along the
existing Gordon Valley Road from the Lake Curry dam outlet to the point of intersection of
Gordon Valley Road and the Putah South Canal. The water would then be directed into the Putah
South Canal and would be usable by the City in the same manner as is currently employed for
Solano Project, Lake Berryessa water. The capital outlay program for financing this conveyance
project has not been drafted as the options vary greatly in cost, with estimates ranging from 0.5 to
5 million dollars, depending on which alternative is implemented. Regardless of which option is
ultimately implemented, the City has informed the State Water Resources Control Board that the
conveyance structures are intended to be completed by approximately 2010.

36



CITY OF VALLEJO 2005 URBAN WATER MANAGEMENT PLAN

SECTION S - WASTEWATER AND RECYCLED WATER

This section provides information on wastewater and the potential for use of recycled water in the
Vallejo area, including: the quantity of wastewater generated in the service area; a description of
the collection, treatment, and disposal/reuse of collected wastewater; current plans for water
recycling; and the potential for water recycling in the service area. The primary source of
information is the “Reclaimed Water Study” (August 2003) prepared by Raines, Melton &
Carella, Inc. for the Vallejo Sanitation and Flood Control District (VSFCD) in fulfillment of
Provision 13 of the District’s National Pollution Discharge Elimination System (NPDES) Permit’s
Waste Discharge Requirements. Additional information was provided by District staff.

5.1 Coordination

A market assessment of recycled water opportunities in the Vallejo service area was done through
evaluation of service area maps and through interviews and discussion with staff and
representatives of the VSFCD, Vallejo Water and Planning Divisions, the Greater Vallejo
Recreation District, CALTRANS, and Lennar Mare Island, LLC.

The process led to identification of 57 potential recycled water use sites including landscape
irrigation of cemeteries, parks, schools, municipal facilities, amusement parks and golf courses;
and toilet flushing at two proposed hotel complexes associated with two separate redevelopment
projects (e.g. Downtown/Waterfront and Fairgrounds Redevelopment Projects).

The City has coordinated the most with the Vallejo Sanitation and Flood Control District
(VSFCD) regarding a potential recycled water plan. VSFCD is a Special District, separate and
apart form the City, created by a special act of the California State Legislature in 1952. It was
developed through cooperation of the City of Vallejo and Solano County to address area-wide
storm drainage and sewer problems. VSFCD serves a total area of approximately 28 square miles
covering and a population of about 120,000 in the City of Vallejo and unincorporated areas in the
greater Vallejo area including Mare Island, Glen Cove, Homeacres and Sky Valley.

The City and VSFCD have considered reclaimed urban wastewater. Reclaimed, secondary-treated
water is available, but studies have repeatedly shown that its distribution is cost prohibitive.

5.2 Wastewater‘ Collection and Treatment

Collection, treatment and discharge of wastewater in the Vallejo service area are provided by
VSFCD. The collection system is comprised of 370 miles of pipeline, ranging from 6 to 60 inches
in diameter, and 16 pump stations.

The wastewater treatment plant has an average dry weather capacity of 15.5 million gallons per
day (mgd), a wet weather capacity of 35 mgd for full secondary treatment, and an additional 30
mgd for wet weather primary treatment. The plant currently discharges an annual dry weather
flow of 10.3 mgd and a maximum wet weather flow of 60 mgd. Treated wastewater is discharged
via a deep water outfall (e.g. 200:1 dilution ratio) to the Carquinez Strait. During wet weather,
when plant flows exceed 30 mgd, secondary-treated wastewater is also discharged into the Mare
Island Strait via a deep water outfall receiving a minimum dilution ratio of 10:1.

37



CITY OF VALLEJO 2005 URBAN WATER MANAGEMENT PLAN

The treatment process consists of aerated grit removal, primary sedimentation, biological
treatment using a trickling filter/solids contact process, secondary clarification, and disinfection by
sodium hypochlorite or ultraviolet light. Additional treatment facilities are available to
supplement the wet weather secondary treatment capacity of 35 mgd. When wet weather flows
exceed 30 mgd, treated effluent is discharged to the Carquinez Strait and Mare Island Strait using
an automated split flow process. Effluent discharged to Mare Island Strait receives full secondary
treatment. Wet-weather effluent discharged to the Carquinez Strait is a blend of disinfected
primary and secondary treated effluent. This split flow process ensures that the highest quality
effluent at minimum flows is discharged to the Mare Island Strait. A summary of treatment
process and respective flows and discharge locations is shown in Table 5-1.

Table 5-1. Summary of Flow and Treatment Process

‘Flow | TreatmentLevel = |Discharge Location =~
Up to 35 mgd Secondary Carquinez Strait
Blended disinfected primary
Greater than 35 mgd » and secondary Carquinez Strait
Disinfected secondary. Mare Island Strait
> Discharge to Mare Island
Strait occurs only for flows
exceeding 30 mgd

Screenings and grit removed during primary treatment are transported to a landfill for disposal.
Sludge collected at the primary sedimentation basins is pumped to a blending tank. Waste
activated sludge generated during the secondary treatment process is thickened using gravity belt
thickeners and pumped to the blending tank where it is mixed with the primary sludge, treated
with lime, and dewatered before it is transported to Tubbs Island and used as fertilizer.

Table 5-2 illustrates how the secondary effluent meets the following water quality requirements
established in the NPDES permit.

Table 5-2. Effluent Water Quality Requirements

Constituent =~~~ -~ | Units -~ | Monthly Average- | Weekly Average
BOD mg/L 30 45

Total Suspended Solids mg/L 30 45

Total Chlorine Residual mg/L 0.0 0.0

Fecal Coliform MPN/100 ml 200 N/A
Mercury” Kg/month 0.357 N/A
Copper” Kg/month 15 N/A
Nickel” Kg/month 6.5 N/A
Selenium” Kg/month 2.0 N/A

? Interim limits in place until TMDL and Waste Load Allocation processes are completed and implemented.

38



CITY OF VALLEJO 2005 URBAN WATER MANAGEMENT PLAN

5.3 Wastewater Generation

Municipal wastewater is generated in the service area from a combination of residential,
commercial, industrial and institutional sources. The quantities of wastewater generated are
proportional to the population and the water use in the service area. Estimates of average
wastewater flows for the present and future conditions for the City’s service area population are
presented in Table 5-3. Residential flow estimates were based on ABAG 2002 population
projections listed in Table 5-3 and a per capita unit flow of 100 gal/capita/day up to a population
of 70,000, and 85 gal/capita/day above a population of 70,000. Commercial flow estimates were
based on ABAG 2002 employee projections using the area projection method. Since 2000, the
District has pursued an aggressive program of replacing leaky sewers. Accordingly, flows from
2000 to 2005 have decreased although population has increased. For the planning horizon shown
in Table 5-3, District staff anticipates flows to increase proportionately to population figures.

Table 5-3. Estimated Average Wastewater Generation

| Aonualaveragedry [ o
Population® | weather wastewater flow, il

ool e el o mgd T e

2000 147,360 11.5 4,293
2005 163,550 10.4 3,882
2010 176,380 11.2® 4,181
2015 181,820 11.5® 4,293
2020 191,700 | 12.1® 4,517
2025 198,000 12.5© 4,666

2 ABAG, 2002 Population and Employee Projections,

Note: The treatment plant is currently permitted to treat 15.5 mgd.

Source: Rains, Melton, and Carella, Inc. July 2001

® Estimates are extrapolated.

° Rudolf Ohlemutz, Vallejo Sanitation and Flood Control District, January 2006 telecommunication.

54  Wastewater Treatment and Recycling

The VSFCD owned and operated WWTF provides the wastewater treatment service for the City.
The wastewater at the WWTF undergoes conventional secondary treatment with activated sludge
and chlorination/dechlorination. The WWTF has a dry weather wastewater treatment capacity to
treat 15.5 mgd and has a wet weather treatment capacity of 30 mgd. Currently, approximately
12.1 mgd of wastewater is treated at the WWTF. All of the treated effluent from the WWTF is
discharged via pipeline to the Carquinez Strait, with the exception of a small amount which is used
for on-site propagation of native plants. Recycling of water is currently not performed.

The VSFCD’s recommended recycled water program for the City is to construct a tertiary
treatment facility at the existing WWTF. The most cost-effective uses for an initial phase is to
provide a distribution system to connect to an existing raw water pipeline and, from that, serve
sites located in the northwest portion of Vallejo, near the Highway 37/I-80 interchange and along
Columbus Parkway in Vallejo. Besides these major markets, other potential sites include several

39



CITY OF VALLEJO 2005 URBAN WATER MANAGEMENT PLAN

parks and school playing fields north of Highway 37 between I-80 and Highway 29. In addition,
there is a potential for recycled water use associated with the redevelopment plans at the Solano
County Fairgrounds located in the southwest corner of the Highway 37/1-80 interchange. The site
is 152 acres in size and includes a horse racing track, a 9-hole golf course, a small motor racetrack,
parking facilities, and various building used for year-round expositions. Although the Fairgrounds
are located within the City of Vallejo, it is owned by Solano County and managed by the Solano
County Fair Association (SCFA). The SCFA plans to redevelop portions of the grounds. There is
a future potential recycled water market for the recreation-related facilities.

5.5  Potential Water Recycling in the Vallejo Service Area

The State of California in Title 22 of the Code of Regulations has established water quality criteria
for use of recycled water. The required water quality and the level of treatment depend on what